



**Computing Platform Service Partner**

# **RTC-1000AS**

**(Non Packaging mode)**

## **Drop Test Report**

**Report NO: 10E030012**



**Issued by:**

**Allen Hsu**

**/**

**11/11/2010**

**Engineer**

**Date**

**Reviewed by:**

**Jansin Lee**

**/**

**11/11/2010**

**Sr. Manager**

**Date**

**Test Date:** 11-11-2010

**Test Product:** RTC-1000AS

**Test Site:** AAEON Internal Lab.

**Test Standard:**

Reference MIL-STD 810G Method 516.6 Procedure VI. Transit drop test.

**Test Equipment:**

Drop Tester

KING DESIGN Co. LTD.

Model: KD-128A

Serial Number: UU110099190

**Test Condition:**

1. Unit is non-operating
2. Test Environment: Room Temperature.
3. Test Procedure: 122cm drop on the 1.8cm plywood over concrete
4. Test Phase: Eight corners. Twelve edges. Six face (total of 26 drops)
5. Test cycle: 1 cycle
6. Test High: 122cm
7. Test Weight: 1.8Kg
8. Sample Quantity: 2 unit (with bumper)



**Test Result: Pass**

**Sample 1:**

No problem was found after the non-packing drop test.

**Sample 2:**

No problem was found after the non-packing drop test.